



REPORT OF FIELD COMPACTION TESTS

5058 Brush Creek Road
Fort Worth, Texas 76119
Geotechnical | Construction Materials | Environmental
www.alphatesting.com
TBPE Firm No. 813

TESTED FOR: Cleburne ISD
Cleburne, Texas

DATE: 08/07/14

PROJECT: Wheat Middle School Concession Building
Cleburne, Texas

OUR REPORT NO.: F140346-3

TECHNICIAN: R.Crawford

TEST DATA:

TEST NO.	DATE	ELEV.		SOIL ID NUMBER	OPTIMUM MOISTURE %	MAXIMUM LAB DRY DENSITY PCF	IN PLACE MOISTURE %	IN PLACE DRY DENSITY PCF	PERCENT COMPACTION	COMMENT*
		DEPTH								
1	08/07/14	FG		1	17.6	107.3	8.4	111	104	1-BC
2	08/07/14	FG		1	17.6	107.3	8.1	111	104	1-BC

TEST LOCATION:

1	Concession Building 15'N and 10'W of Northwest Corner of Building
2	Concession Building 15'N and 50'W of Northwest Corner of Building

- 1. FILL
- 2. NATURAL SUBGRADE
- 3. LIME STABILIZED
- 4. CEMENT TREATED

- * A. IN PLACE PERCENT MOISTURE AND PERCENT COMPACTION COMPLY WITH SPECIFICATIONS
- B. PERCENT COMPACTION DOES NOT COMPLY WITH SPECIFICATIONS
- C. PERCENT IN PLACE MOISTURE DOES NOT COMPLY WITH SPECIFICATIONS
- D. RETEST

Respectfully Submitted,

Tim Begole Sr.
ALPHA TESTING, INC.